

Diagnosis	1 to 28 days	29 to 90 days
Suspected UTI (positive LE, nitrite, or bacteria; or WBC/hpf >10) OR no focus identified	<ul style="list-style-type: none"> • Ampicillin (50 mg/kg/dose IV every 6 hours) AND • Cefotaxime (50 mg/kg/dose IV every 6 hours) 	<ul style="list-style-type: none"> • Ceftriaxone (100 mg/kg/dose IV every 24 hours) <p><i>Note: Ampicillin is preferred agent if Gram stain of urine shows Gram-positive cocci</i></p>
Suspected bacterial meningitis* OR abnormal CSF	<ul style="list-style-type: none"> • Ampicillin (75 mg/kg/dose IV every 6 hours) AND • Gentamicin (5 mg/kg/dose IV every 24 hours, trough less than 1) AND • Cefotaxime (75 mg/kg/dose IV every 6 hours) 	<ul style="list-style-type: none"> • Ampicillin (75 mg/kg/dose IV every 6 hours) AND • Gentamicin (5 mg/kg/dose IV every 24 hours, trough less than 1) AND • Ceftriaxone (100 mg/kg/dose IV every 24 hours)
Suspected HSV*	Acyclovir (20 mg/kg/dose IV every 8 hours)	

* Consult with pediatric infectious disease specialist